o,
DD e”a faY‘(

Teilebuch
XDZ 125 T

Friedrich Epple GmbH
Im Erlengrund.1
64678 Lindenfels, OT Eulsbach
Tel.: 06255 30030
E-Mail: info@motorroller.de
Web: www.motorroller.de






XDZ 125T
CRa=2Y D)

XDZ 125T—A

(t5:T=A)

SUNIIRG

Hara KA FEFEZE IRIA AR 26

HIAINAN SUNIRO MOTORCYCTE CO) il

bk P EG R O WRILT W RE 26 B
ADD: 26F Royal Empire Building,Pearl River
Plaza, Haikou, Hainan, China.

BL1% TEL:0898— 6719966 [ 4 PC.570125
%I FAX.0898— 6715518 #H13: CABLE. 0671

WS

BFaRh A BT

AN AN SENIDIREO A TORCYCTE FAC 10

MRk o O B LT R AR 7 TR 1K

ADD .G uilinyang Economic Development Area.

Qiongshan City. Hainan Province.China.
H11% . 0898 — 5710555

T FAX:0898-- 5710151

W44 PC:571127

H1H CABLE: 7949

BRH.
RN AU A AR R S SRR A
HIAINAN SUINDIRO MOTORCYCTE MARKE TING, | 1§)

bt PEEEED ST S K ERERAE 19/F
ADD:19f H. K. Macau Intemational Building. Finance
& Trade Area. GuoMao Rd. Haikou HaiNan China.

5 1598 -

iHi% TEL: 0898 — 8550458 5534201

HARIRSE 3 TEL.0898— 8512985

% B FAX: 0898 — 8550459

Wi PC.570125 1l CABLE. 0671



966112 Anf
‘ALT 'O FM1DADAOLOW OAIANNS NVNIVH

OLT ANIWAOTIA NG B DAV IS T T IDADIOLOW OMANNS NVNIVEY

‘uonjejonb pue uonedrdnp oN
* 10990 Igueyd Jo juduLAoxdw Aue Ji
suonedrjroads Aiea 03 JYSLI ) SIAJIISAI JIIN)OeJnuLU
ay . ¢Inpoad 3sd9je] 3y} jnoqe e suoljewioyul [[V
‘Surrredat UIYM SIIPUIW PUB SIIUWNSUOD JO, PaU

3y} AJspes o} s1 andoeied syaed jo [enuewr ayj

HOVAIHId

At =G H MY Y —
O 788 Y 2t =1 14 HHM P R BY
LZE ¥ H U= 3 HH R R RY

T F b B g R ok B[4 B B
VX eV HBG A HHY R T
SR —— WY TG g B e
MBS WY R NTER WY ES
P Lo b B 0 e BT LG MR B
T Uk LA bu o T B Y B o DA B I B B
“KCH B ) sl )
Mo d PR HNYEFWHTE e b FH
$ % V— LS2IZAX 1821ZAX %k & ¢ bif i I 4b 3
‘BN R AN Ry R (9 L

0

I}




H R

CATALOGUE

CATALOGUE

FIG.

FIG.

FIG. 3
FI1G. 4

FIG.

FIG.

FIG.

FIG. 8

FIG.
FIG.

FIG.
FIG.
FIG.
FIG.

FIG.
FIG.
FIG.

FIG.
FIG.
FIG.
FIG.
FI5.

11
12
13
14

15
16
17

18
19
20
21
22

BB e e eee

TR HLA ooevvovensorens

L IRTIE? 5.

A7 il 4 55

TEHLHIL oorvervorerves

PUBE 2% « R SRR eeertmeenns

[’i‘lﬁ’:% . /Ekl‘_] seseeles
Zﬁﬂ*. esssesnseses st ses

1#19‘]&??1 ff"‘

IXTRYY)

IR RYY)

%m&mpmmmm”

FE IR AT 25 o vevmemneens

MR % - e
i 38 :

AP35 - ﬁu}*éi)ﬁﬁ
HTERAT

o

e 27
Yfélf‘:'%g‘ . TR LY)

......

29
30

+ 31
- 32

FIG.

FIG.

6o

FIG. 3
FI1G. 4

FIG.

FIG.

FIG.

FIG. 8
FIG. 9

FIG.

FIG.
FIG.
FIG.
FIG.

FIG.
FIG.
FIG.

FIG.
FIG.
FIG.
FIG.
FIG.

10

11
12
13
14

15
16
17

18
19
20
21
22

Crankecase -e+eeseseoorssennieas |

Crankshaft - Piston

Starting Mortor e--seeveee 4
Oil Pump

(ol

Right Crankcase Cover -+ 6

Generator cesereciesaiianeiiies 7

Cylinder B R PR R TR PRI

Cam Chain « Tensioner -+ 9

Camshaft « Valve -ccoeee.e 10
Cylinder Head »s-ceceeceee 11
Cylinder Head Cover -+ 13
Transmission  «ccceceeveee 14
Driven Pulley + 15
Dvive Face e 17
Left Crankcase Cover -:+ 19
Fan Coyver * Shroud ------ 23
Carburetor 9secessescccsne 25
Air Cleaner <27
Exhaust Muffler «-c«---.- 29
Front Cover * Front Fender--+30
Head Light < 31
Speedometer -------- - 32

FIG.

FIG. ?

FIG.
FIG.:

FIG.

FIG.

FIG.

FIG.

FIG.

FIG.
FIG.

FIG

FIG.
FIG.
FIG.

FIG.

FIG.
FIG.

23

30
31

32
33

. 34
FIG.

35

36

37

38

39

40
41

H P
HIT7I0] K] o FF e vneeee 36
TrIo A« B[] 3 e eeeeee 38
LED {547 42
PUET @l eeeeerveeeenes 44
THIESHL « B2 eeeennns 48
Ul ] 52
A3« HDBERE ---- - 56
Ja¥e « JREGEDY « Ja B
{if cessiasssiississiisiens (9
%&’m. eruseee - 64
FRIB Fose cvefionsnnacnenaes 66
A - Ao 69
BT AT
LS 72
BNEAG « IR 76
R HAE R
- 80
Wit o
M TR 103

FIG.

F1G.

FIG.
FIG. :

FIG.

FIG.

FIG.

FIG.

FIG.

FIG.
FIG.
FIG.
FIG.

FIG.

F1G.

FIG.

FIG.

FIG.
FIG.

27

28

29

30

31

32
33
34
35

36

37

38

39

40
41

Front Winker « Switch U-
- 36
Handle Steering « Handle
. 38
LED Position Lamp -+ 42
Side Skirt ---

< 44
Floor Panel ¢« Center Cov-
es 48
Body Side Cover « Lug-
gage Box <+ee - 52
Front Fork  Front Cush-
ceee 56
Front Wheel +e+¢oseeeeee 58
Rear Wheel ¢+ Rear Cush-
ion * Rear Brake Assy.

NIt seccesveencccas

Cover

Inner Box -

er

ion -

¢ 62

Seat + 64
Fuel Tank e« ceeceeveeeee 66
Battery sesecrsssceiianees (8
Stand Assy. Main - Side
Stand Comp. <--eeve-r 69
Tail Light «++ceeeee < 70
Electrical Devices - 72
Handle Lever » Back Mir-
PO **tsseovseevoscsvanse . 76
Frame Body * Chamber
Air - Rear Fender .-+ 80*
Stripe 84
Chauffeur’s Tools +++ 103




FIG. |

il il A

Crankcase

HHE IR
Crankshaft » Piston

FIG.3  &gril
Starting Motor —4—

FIG. 4

ORI
Oil Pump

Right Crankcase Cover

"~
FIG. 6 fil; L AL
Generator —7—

FIG. 7

O
Cylinder

PEE SR AL AEE

Cam Chain * Tensioner

FIG. 9 rLAE Rl - 1T
Camshaft - Valve —10—

T0mc
it 1o
O />

g@ 'jf;"-‘

—
- 0y




FIG. 10

L3k

FIG. 11 FURL S 35 FIG. 12 Eoh £
Cylinder Head —aljlI== Cylinder Head Cover —13— Transmission — 14—
VAR ¢
/ T
FES: o |.
¥
<. £ )
» "
FIG. 13 (&t FIG. 14 HRaly i aii e FIG. 15—1 7 il
Driven Pulley - 15— Drive Face —17— Left Crankcase Cover —19—
e ot AL,
o | ‘ | o
&) ol 2 G
@gsﬁ {g » %& - Y N
) L] s, a .
Pl @ o G
fn {J\J‘ I‘ * H .
- ¥ fb -
FIG.15—2 7l Al i FIG. 153 72 ilidh 4 o FIG.16 . K - ¥
Left Crankcase Cover —21— Left Crankcase Cover ' —22— Fan Cover * Shroud —23—

S | -




FIG. 17 fhiliz

Carburetor

FIG. 18

R

Air Cleaner

FIG.19 M~ %%

Exhaust Muffler —29—

FIG. 20 i3 - AR FIG. 21 i BT FIG. 22 {3
Front Cover * Front Fender — 30— Head Light —31- Speedometer —32—
FIG.22—1 4¢3 FIG. 23 Tiif 7y il 43= Ik % FIG. 24 J5 ldl « &% (o] 5
Handle Steering
Speedometer — 34— Front Winker « Switch Unit — 36— Handle Cover —38—
.«‘W’FT_—l\
r r",“. .
./ it
. %::\ ald | L. © 'v \
’~2i?f> P 1
; . _7"’ ph Y
T
‘\T\_.._"i_.. ' -




FIG. 24— 1 Jr[48 » ¥ FIG.25  LED {4 FIG. 26 PIAE - B8
Handle Steering + Handle Cover —40— LED Position Lamp — 42— Inner Box - Side Skirt —44—
FIG.26—1 P - 1%L FIG. 27 HEVES B« i FIG.27—1 JIESHL » thlas

Inner Box * Side Skirt  —46—

Floor Panel < Center Cover —48—

Floor Panel ¢ Center Cover

FIG. 28 i - 17454
Body Side Cover

Luggage Box —52—

FIG. 28—1

g - TR

Body Side Cover « Luggage Box — 54 —

FIG. 29

I« R A8

Front Fork * Front Cushion




FIG. 30 i 5

Front Wheel - 58

FIG. 31 155C « hoaae sy - Wy d =k

Rear Wheel « Rear Cushion + Rear Brake Assy.

FIG. 32

B e
Seat - 64

FIG.32—1 B P

Seat 65

FIG. 33 £ F

Fuel Tank

H6

FIG. 34 Wit

Battery 68 -

f~ao\

» 'K \\ .-//,«’

FIG.35 d1.0% %2 « fu sy

Stand Assy. Main - Side Stand Comp.  — 69—

FIG:36 i kT

Tail Light




FIG. 37 1 HL A, FIG. 38 M 5558 - AT s FIG. 381 M A5 - [T

Electrical Devices =74 - Handle Lever « Back Mirror - 76— Handle Lever « Back Mirror 78 -

FIG. 39 A58 « J5I0eh - 2 % FIG. 39 1 5B - G « & (% FIG. 10
Frame Body + Rear Fender - Frame Body + Rear Fender «
Chamber Air 80 - Chamber Air 32

FIG. 41 Bl 4= 114
Chauffeur’s Tools =103~

'H ny//

5 |
| [ 7

\




FIG.1  shiki%
Crank




5 R 5 X 4 EA A noE\ 5 oz
No. Code Name Chinese Description QTua{ltj‘/ny Note
1 A101030200 1 ah 52 Crankcase Assy.R. 1 1
2 A101020300 0| 8L 304 e A A Bush.Engine Hanger Rubber 2 2
3 A101000009 IR R Gasket ,Crankcase 1 1
4 A101020100 7 AR Crankcase Assy. ,L. 11
5 A101000016 RS S R R Rubber,Spring Guide 2 2
6 A101020400 JE RS Tt Bush.Rr. Cushion Under Rubber 1 1
7 A101020006 WERE Tube ,Breather 1 1
8 A101030009 AL BB M8 X 187. 5 Bolt .Stud M8 x187.5 2 B
9 A101020018 A BRAE MB X 195. 5 Bolt .Stud.M8x195.5 2 ¥
10 GB276—89 R ohihk 301 Bearing.Radial Ball,301 1 1
11 GB276—89 REIA 180104 Bearing ,Radial Ball, 180104 1 1
12 A101020600 idf 19. 8 X 30X5 Oil Seal 119. 8 X 30X 5 1 1
13 | A106060000 TR Z il s 27 X427 Oil Seal ,27 X 42 X7 1 1
14 A101020008 EALAT 8 X 14 Pin.Dowel ,8 % 14 2 2
15 A101020017 LY M6 X 50 Bolt,Flange \M6:X 50 2 2
16 G276 - 89 R AR 102 Bearing .Radial Ball, 102 1 1
17 A101020500 T A3 [0 Pin . Brake Shoe Anchor 1 1
18 A101020009 O M 7.5%X1.5 ) Ring 7. 5% 1.5 1 1
19 GB6187—86 WAL M8—Zn + D Nut Flange,M8 1 1
20 | A101020015 it vty 4 74 1 2 MM Bolt Drain Plug 12MM 1 1
21 A101020016 g 12 Washer Drain Plug 12 1 1




FIG.2 fH#h - 155

Crankshaft « Piston

"
N N =
K5 A X 4 £ X 4 S I
No. Code Name Chinese Description %ua?g/txy Note
1 A104010000 i WEM A S Crankshaft Comp. 1 1
2 A104000003 g Piston 1 1
3 | A104000005 1% 2 Pin, Piston 1 1
4 A104000009 242 5] &t Key.Woodruff,25x 14 X 4 1 1
5 A104000004 KR ClipwPiston Pins15MM 2 2
6 A104030000 MEHER Oil Ring | 1
7 A104000007 PHER® Compression Ring No. 2 1 1
8 A104000006 B—EAH Compression Ring No. 1 1 1




FIG. 3

AL Bl AL

Starting Mortor

‘R

&

5 ® £ A E N S ) o oE id
No. Code Name Chinese Description C%‘ua?f}}\y Note

1 A 100000005 VA BB R TAR 1 Gear.Starter Reduction 1 1

2 A 100000006 A A1 D A il Shaft.Starter Reduction Gear 1 1

3 A100020100 R SthTe (Gear Comp. .Starting Clutch 1 1

4 A100020002 R B O RS e Outer Comp. .startingsClutch 1 1

S A100020001 W Fe Flange,Starting Clutch 1 1

6 A 100020006 JHNE Spring,Starting Clutch Roller 3 3

7 A100020005 fiE-F CapaStartingClutch Roller Spring 3 3

8 A 100060000 B B Motor Assy. ,Starter 1 1

9 GB 70—85 BLE] M6 X 10Zn » D Bolt.Socket \M6 X 10 3 3

10 A104000019 By b2 8 M22 Nut,Lock .M22 1 1

11 A 104000012 I8 18 < 31 <1 Washer, Thrust, 18 31X 1 1 1

12 A 100020009 ER A Pin . Dowel ,5X 6 1 1

13 A 104000009 4 7] Key {Woodruff. 25 X 14%4 1 1

14 A100020003 R Roller /10 x 10 3 3

15 A100020008 REFRIK 28X 32X 17 Bearing Needle,28 X 32X 17 1 1

16 A 100000004 R M6X 16 Bolt.Flange M6 X 16 2 2




FIG.4 #HlLWE

Oil Pump
F{\

F 5 K £ X 4 = P % & i
No. Code Name Chinese Description %ua?t_lj\y Note

1 A111000000 GIRER Pump Assy. ,Oil 1 1

2 A111000006 HEZE 2N Body,Oil Pump 1 1

3 A111000001 RS Plate Oil Pump 1 1

4 A111000004 TR Shaft,Oil Pump 1 1

5 A111000007 IR E X 2 Sprocket,Oil Pump Driver 1 1

6 A100070000 IR EE SRS Chain,Oil Pump 1 1

7 A111000003 WMREAET Rotor.Qil Pump-dnner 1 1

8 A111000002 TH ARG T Rotor.Oil Pump Outer 1 1

9 A100000007 AL 4 R Al Separator Oil 1 1

10 GB618—86 B2ET M3 X 10 Screw Pan,M3Xx 10 1 1

11 GB6177—86 EEE M6—Zn + D Nut,Flange. M6 1 1

12| A111000005 2 (L8 Pin .Dowel .4X6.5 11

13 | A100000008 B M6X 12 Bolt,Flange ,M6 X 12 2 2

14 A110000008 2 M6X 25 Bolt,Flange ,M6 X 25 2 2




FIG.5 FHihahsss

Right Crankcase Cover

55 (A S G A e G A W& yid
No. Code Name Chinese Description Qr“a}“i‘? Note

1 A101030001 17 s = Cover,R. Crankcase Comp. 1 1

2 A101030007 A s 26 4 Gasket .R. Crankcase Cover 1 1

3 A101030004 E Iy 1o Y G Cap.Tappet Adjusting Hole 1 1

4 A101030100 B8 ity 1% Screen,Qil Filter 1 1

5 A101030005 Ul ) 34 Spring,0il Filter Screen 1 1

6 A101030002 GIRTHIN Gauge ,Oil Level 1 1

7 A101030014 A.C.G 3 Clamper ,A. C. Generator Cord 1 1

8 A101020600 i 19. 8 X 30X5 Oil/Seal ,19. 8 X 30 X5 1 1

9 A101030006 O ¥F 30.8X3 O—Ring.30. 8% 3 1 1

10 A101030003 O #1118 %3 O—Ring,18 X 3 1 1

11 A101020008 E DLEE 814 Pin,Dowel .8 X 14 2 2

12 A101000012 248 M6 X 32 Bolt ,Flange /M6 X 32 1 1

13 A101000010 B2 AL M6 X 95 Bolt,Flange ,M6X 95 4 4

14 | A101010013 YK M6 X 100 Bolt,Flange ,M6X 100 1 1

15 A101000011 B2FE M6 X110 Bolt,Flange \M6 X110 2 2

16 A101000003 LR M6 X 40 Bolt.Flange \M6 X 40 1 1




FIG.6 H®EHLH]

Generator
2
g K 5 G G A X wOX 4 % _E
T 5 K2 X 4 AR wm X 25 Q : Ve
B o . . ! uantit
No. Code Name Chinese Description T ‘,l\_Ay Note
1 A110000100 K M3 2R {4 I'an Comp. .Cooling 1 1
2 A100030000 Hif &3, 4L Generator Assy. ;Flywheel Type A.C 1 1
3 GB95—85 P 12— ZnsD Washer . Plain, 12MM 1 1
4 GB5781—86 A M5 X 12— Zn + D Bolt Hex. .M5X 12 2 2
5 A104000011 [R5 Nut.Flange .M12 1 1
6 A110000002 P M6 X 18 Bolt .FlangeM#é % 18 ¢4
7 A101000015 B2 M6 X 20 Bolt . Flange \M6 X 20 2 2




FIG.7 RH#L

Cylinder
=
"
F 5 A X4 x X 4 H J E i
J . uantit
No. Code Name Chinese Description T T_Ay Note
1 A102010000 AR A Cylinder.Comp. 1 1
2 A102000002 B Gasket,Cylinder 1 1
3 GB96—85 HE 6—Zn D Washer,Sealing,6—Zn + D 1 1
4 A102000001 REN R Pin,Dowel,10 X 16 2 2
5 GB5781—86 W M6x12—2Zn - D Bolt.Flange M6 X12—Zn + D 1 1




FIG.8 W& - HL 1#F

Cam Chain « Tensioner

"
\ N ) =4
& * & X & % X 4 £ & &
No. Code Name Chinese Description (%ualr}t_xfxy Note
1 A100010000 EBTEE & Chain,Cam 1 1
2 A101020200 RPN Tensioner,Cam Chain 1 1
3 A 102020000 BERTKR R AR Lifter Assy. , Tensioner 1 1
4 A102020010 oy Gasket, Tensioner Lifter 1 1
5 A101020001 RSP ER 22 Pivot ,Cam Chain Tensioner 1 1
6 A101020700 RS Guide Comp. ,Cam Chain 1 1
7 GB5781—86 A M6X22—Zn D Bolt,Flange 2 2
8 | A102020001 4T Sérew s Pan. 1 1
9 A101020002 O M 15.2X1.5 O=Ring,15.2X1.5 11
10 | ZBJ22022—88 OFME1.5X9.5 O—Ring,1.5X9.5 11




FIG.9 ¥4l - AT
Camshaft » Valve

"

5 A X & ¥ OX 4 noE v
No. Code Name Chinese Description Qruajr}illt\y Note

1 A114010200 [ITSB M Seal , Valve Stem 2 2

2 A114040000 ™ Bl Camshaft Comp. 1 1

3 A114030100 =B Plate Comp. ,Stopper 1 1

4 A114030004 £l Arm,Valve Rocker 2 2

5 A114030200 T 44 Shaft Comp. ,In. Rocker Arm 1 1

6 A114030005 Erik g Shaft,Ex. Rocker Arm 1 1

7 A114010011 HAI] Valve ,In. 1 1

8 A114010010 HESIT Valve,Ex. 1 1

9 A114010007 CABELE:S Spring,Valyve Outer 2 2

10 A114010008 ST P Spring, Valve Inner 2 2

11 | A114010006 ST Retainer, Valve Spring 2 2

12 | A114010009 RUREE. § ¥ 05 Seat, Valve Spring Outer 2 2

13 | A114010004 K4 Cotter sValve 4 4

14 | A114030002 ST RET Screw, Tappet Adjusting 2 2

15 A114030003 SITEY G Nut, Tappet Adjusting. 2 2




RSk

FIG. 10

Cylinder Head

. ]] —



75 K % gl G A C SO A % £ i
No. Code Name Chinese Description Qrua?ilf\y Note
1 A114010107 Rk Head Comp. .Cylinder ] 1
2 A114030001 A Bl G R Holder.Camshaft 1 1
3 A114010104 TR E Guide . IN. Valve 1 1
4 A114010105 HRT15% Guide .Ex. Valve 1 |
5 A114000002 AL AR Gasket .Cylinder Head 1 1
6 A 100000002 B b Al 3 Gasket.Carburetor Insulator 1 1
7 AIOOOOOOOI b 1l 25 B #h i Insulator,Carburetor 1 1
8 A100040000 HRE Pipe Comp. ,IN 1 1
9 A100050000 Sl R =i Band,Insulator 1 1
10 A101000008 I Washer, 6 4 4
11 A 100000003 O E & B [H O-—-Ring,27x2.0 1 1
12 A114010103 OEHM 9. 5% 1.5 O--Ring. "9 35X 1.5 2 2
13 | A114010002 PERBURAE M6 <18 Bolt,Stud \M6 X 18 2 2
14 GB898— 88 R M6X50 Bolt.Stud . M6 X 50 2 2
15 GB6187—86 WERE M6—Zn + D Nut,Flange .M§6 2 2
16 GB6187—86 WAREM8—Zn - D Nut,Flange ,M8 4 4
17 | A114010003 | e Pin . Doweli10 X 16 4 4
18 | A101000013 PR M6X100 Bolt ;Flange ;M6 X 100 2 2
19 K AE#E CTHSA NGK Plug,Spark(C7THSA-NGK) 1 1




FIG.11 KTk

Cylinder Head Cover

ki
P 4

~ N N =N N

F 5 & = B X & £ X 4% # Q#( E| & =&
. . uantit

No. Code Name Chinese Description T T— Y Note

1 GB1186—81 BEBT6X330 Tube,Breatheér 1 1
2 A114020001 KLk & Cover Comp. ,Cylinder Head 1 1
3 A114000003 Ak % B E Gasket ,Head Cover 1 1
4 A114020002 155 0. 8 X8 Clip Tube 11
5 A 100000008 B M6 X 25 Bolt,Flange ,M6 X 25 4 4
6 A114020003 HiHE 0. 8X 12 Clip Tube 1 1




FIG. 12 1{£31%

Transmission

F5 f £ ¥OX A& ®oX 4% % % & s
No. Code Name Chinese Description %ua{li‘;y Note

1 A101020013 Fhh=E Cover .Mission. 1 1

2 A101020012 Eo g Gasket,Mission Cover 1 1

3 A106000004 K ) Shaft,Drive 1 1

4 A 106050000 Bl Hh e Countershaft Comp. 1 1

5 A 106000005 A Shaft,Final 1 1

6 A 106000007 R&EY T Gear,Final 1 1

7 A101020007 B M6 X 28 Bolt.Flange ,M6 X 28 3 3

8 A101020005 B M6 X 35 BoltsFlange yM6 X 35 33

9 A101020010 TR 24 8MM Bolt,Special , SMM 1 1

10 A101020011 £ gt Washer«8MM 1 1

11 A 106040000 9K 55 iy B Oil Seal .20 X 32X 6 1 1

12 | A101020008 RE L4 8% 14 Pin.Dowel .8 X 14 2 2

13 A106000006 i 1E Circlip,External , 20MM 1 1

14 GB276—89 REIH& 202 Bearing ,Radial Bally202 1 1

15 | GB276—89 BB 203 Bearing ,Radial Ball,203 11

16 GB276—89 R AR 204 Bearing,Radial Ball, 204 1 1

17 GB5787—86 P M8 X 12 Bolt Flange 8 X 12 1 1

— ]4 —




Driven Pulley




FIG. 14 HKBIEH§E

Drive Face




F 5 (A ¥oX % # S G A X = s
No. Code Name Chinese Description Qrua»?t_lﬁ\y Note

1 A105010000 A F N Outer Clutch 1 1
2 A 105020000 W Plate Comp. ,Drive 1 1
3 A105000001 ek Sl Plate.Clutch Side 1 1
4 A 105000002 O Rt amgE Spring .Clutch 3 3
5 A105030000 JE 2 i b Weight Set.Clutch 3 3
6 A 105040000 (i wE 45 Rubber.Clutch Damper 3 3

A 106070000 YKz Jl 417 Belt . Drive 1 |
8 A106030200 U = B 17 405 Face Comp. ,Movable Driven 1 1
9 A106030005 WA Pin.Roller Guide 3 3
10 A106030004 wT Roller ,Guide 3 3
11 A106030001 WO B A Spring «Driven Face 1 1
12 | A106030006 hEER Collar ,Seal 1 1
13 A 106030002 ER Collar,Spring 1 1
14 A106000008 W2 A Nut.Compressor Flange,12MM 1 1
15 A106000009 TR MY Nut,Specialy28MM 1 1
16 A104000013 B Washer.Plain 1 1
17 | GB896--86 il 6 Cirelip.6MM 3 3
18 A106030100 ity Seal, Driven |[Face, 34 X 41 X 4 2 2
19 A106030003 O O-=Ring,Pinion Cap 2 2
20 A106030400 6] E hEh f A & Face Comp. ,Driven 1 1
21 A106030300 e A Bearing.Needle.20X 29 x 18 1 1
22 GB276— 89 R RR 160902 Bearing .Ball Redial 160902 1 1
23 | GB893.1—86 18 28 Circlips 28MM 11




FIG.15—1 ZAfishs=

Left Crankcase Cover

12 —0\




F 5 K % X 4 EOX 4 hoE 2
No. Code Name Chinese Description Qruaﬁ‘f\y Note

1 A101020003 A ) 7l e Plate .Kick Return Stopper 1 1
2 A106000010 BB A g g £k Face.Drive 1 1
3 A 106000001 (S EE Boss, Drive Face 1 1
4 A106020001 wrah UK s % Face Comp. .Movable Drive 1 1
5 A106010000 B B iR - Roller Set,Weight 6 6
6 A 10600000 bk B Plate .Ramp 1 1

A 106000003 R A 1 Piece .Slide 3 3
8 A112000003 M s it Gear,Kick Driven 1 1
9 A112000007 JE R 3% Spring .Starter Gear Friction 1 1
10 A112020000 EEETAE S Gear Comp. ,Starter Idle 1 1
11 A112000001 EEME U RN Shaft,Starter Idle 1 1
12 | A112000002 8% Spring.Starter Idle 11
13 A112030000 EEhadE S Spindle Comp. ,Kick Starter 1 1
14 | A101020014 A 12X 16X12 Bush, 12X 16X12 11
15 | A101010002 FE 14X 18X 16 Bush,Kick Spindley14 X 18X 16 11
16 | A112000006 e A 2yl 98 5 Spring.Kick Starter .
17 | A112030003 B B Bl Al Pin,Special ,4. 5SMM N W
18 | A104000013 HIH Washer,, Plain,12. 2X 29 X 2. 5 11
19 | A112000008 R B £ 1 Washer ,14MM 1 1
20 | A112000004 P Washer,12. SMM 11
21 A 104000001 LEE R Nut,Flange,12MM 1 1
22 | A101020004 B MG X 14 Bolt . Flange M6 4 11
23 | A112000005 AL A Pin 11
24 A106020003 = Collar.Drive Face 1 1
25 | A106020002 4 Clip.28MM 2 2
26 | A112010000 FE SRS Arm Assv, Kick Starter 1 1
27 GB5782—86 128 M6X25—Zn + D Bolt M6 X 25 1 1

S




55 ® F i G A ®OX 4 O il
No. Code Name Chinese Description QTua?Ll[t\y Note

] A101010001 ik Cover. L. 1 1

2 A101000003 Pl RS 1 Plate.L. Cover 1 1

3 A101010004 etk Fi A s e Cover.L. Duct 1 1

4 A101000005 TG4k Clamper.Throttle Cable 1 1

5 A101000006 M F e Clamper,Brake Cable 1 1

6 A101000004 % A e Clamper.Breather Drain Tube 1 1

7 A101000001 7 i RIAR 55 T R Gasket.l.. Cover 1 1

8 A101010005 RGN Gasket,L. Cover Duct 1 1

9 A101000003 S M6 X 40 Bolt.Flange M6 X 40 6 6

10 A101000002 P24 M6 X 65 Bolt,Flange ,M6 X 65 2 2

11 GB820—85 WET M5X20—Zn » D Screw ,Oval ;M5 X 20 3 3

12 | GB845—85 Y47 ST3.5X8—F—H Screw. Tapping ST 3.5x 8~ F—H 4 ¢

13 A101020008 ELLH 8 X 14 Pin,Dowel ,8 X 14 2 2

- 2() —




FIG.15—2 Zghmif=

Left Crankcaée Cover

"
N =24
& £ = s X 4 K % X A BoE | £ &
No. Code Name Chinese Description %uann;y Note
1 I A101010001 7c thph4E 25 Cover, L. 1 1
2 A101010003 TR 1 Plate,L. Cover 1 1
3 A101000005 PSS Clamper, Throttle Cable 1 1
4 A101000004 MESZLE Clamper,Brake Cable 1 1
5 A101000006 e E K Clamper,Breather Drain Tube 1 1
6 A101000001 ik il GasketsL. Cover 1 1
7 A101000003 B M6 X 40 Bolt;Flange s M6 X 40 6 6
8 A101000002 B M6 X 65 Bolt,Flange ,M6 X 65 2 2
9 GB845—85 ET ST3.5X8—F—H Screw, Tapping,ST 3.5X8 —F—H 4 4
10 A101020008 ENLE 8 X 14 Pin,Dowel ,8 X 14 2 2




FIG.15—3 Z %

Left Crankcase

Cover
"
=] ~ =] N Ly N L & R o3
FF5 (I X 4 & x X & 0. i3
: - uantit
No. Code Name Chinese Description T T_Ay Note
1 H A101010001 ik Cover,L. 1 1
2 A101000005 TSk Clamper, Throttle Cable 1 1
3 A101000004 MEG L Clamper,Brake Cable 1 1
4 A101000006 1 Tk Clamper,Breather Drain Tube 1 1
5 A101000003 WA M6 X 40 Bolt,Flange , M6 X 40 6 6
6 A101000002 A M6 X 65 Bolt,Flange ,M6 X 65 2 2
7 A101020008 ELIE 8 14 Pin, Dowel ,8 X'14 2 2
8 A101000001 ik i Gasket,L. Cover 1 1




FIG - 16 K% - HiE
Fan Cover * Shroud




5 5 FX # E AL % Z i
No. Code Name Chinese Description C%‘uaql}t_li\y Note
1 A110000011 AR AR Sl Clamper.Breather Tube 1 1
2 A 110000200 KRS 5 XS Cover Comp. .Fan 1 ]
3 A110000003 S48 Clamper.Starter Cable 1 1
4 A 110000005 hil#58 K F Duct.Carburetor Cooling 1 1
5 A110000012 RELFRE A Shroud A 11
6 A110000009 RELFERT Duct.Shroud 1 1
7 A110000013 BT A Seal .Shroud (A) 1 1
8 A 110000300 AT SR B 14 Shroud Comp. (B) 1 1
A110000001 Y 3 Clip.High Tension Core 1 1
10 | A110000014 WA B Seal .Shroud (B) I 1
11 A110000004 R Grommet B.Side Panel 1 1
12 A110000010 H 4T M5X 12 Screw . Tapping .\M5X 12 S )
13 | 0202000039 H IZH24T M5 X 16 Screw , Tapping \M5 X 16 6 6
14 A110000008 WA M6 X 25 Bolt .Flange .M6 X 25 3 3
15 A110000007 T i e Clamper.Carb. DraingTube 1 1
16 A110000006 B 3E Grommet,Shroud (B) 1 1




FIG. 17 {bmiss

Carburetor
|
B8 % £ b X 4% M £ X 4 % h 2| £ i
No. Code Name Chinese Description Qrua{l:;t\y Note
A107000000 IRES Carburetor *. ¢ 1 1
1 B (EH Gasket Set 1 1
2 7 Valve Set:Float 11
3 ik Needle Set,Jet 1 1
4 A Float Set 1 1
5 THREN Chamber Set,Float 1 1




FIG. 18 %I
Air Cleaner

g *® 5 B ORAE £ X 4 K b & iz
No. Code Name Chinese Description Qruagt_lgy Note
1 A108000000—1 RS E Air Cleaner Assy. 1 1
2 A101020008 B M6 X 28 Bolt Flange M6 X 28 2 2
Tube Vinyl 1 1

3 A108010000

EWE

~ 97




g A T X % e A GO 2 B S
No. Code Name Chinese Description QTua?E_lf\y Note
6 W] A Screw Set A 1 1
7 Wz B Screw Set B 1 1
8 HEH Plate Set.Valve 1 1
9 Rz il Eel| Valve Set.Starter 1 1
10 FEL XU 21 Valve Set.Air Cut 1 1
11 iR Spring.Compression Coil 1 1
12 RS2 512 Screw ,Pan.5X 12 2 2
14 B Lo Top Comp. 1 1
15 SLZE 3G WY Piston Comp. .Vacuum 1 1
16 iR Holder.Needle Jet 1 1
17 Bk Binder 1 1
18 B 7y Y A Cap . Holder 1 1
19 HE WA Tube 1 1
20 wERE Tube 1 1
21 WR2Z 4 X 8 Screw ,Pan,4 X 8 2 2
22 el 4 <14 Screw .Pan,4 X 14 1 4
23 WAZZ 4 X 8 Screw — Washer .4 X 8 2 2
24 W22 410 Screw —Washer,4 X 10 2 2
25 WRZL o« 10 Screw =Washer,5X12 2 2
26 5 3 Clip B7. Piibe 2 2
27 Bk Clip B8.Tube 2 2
28 B 3. 5X130 Tube, 3.5 <130 1 1
29 Eﬂ?ﬁy&]ﬂjﬁ?”& Jet Main."110 1 1
30 T T Y 35 Jet.Slow, *35 (S
31 R 360MM Tube 350MM 1 1
32 S 3.5 X40 Joint 3 Way3. 5 x40 1 1
33 A 3.5X40 Tube 3. 5% 40 1 1




5 (A2 X % E G A O *
No. Code Name Chinese Description QTuar?,t,,lRy Note

4 =7 Collar Air Cleaner Settin 2 2
5 UG R RN Element Comp Air Cleaner 1 1
6 ERiieS liES) Seal Oil Catch 11
7 AT RR 25 B Seal Air Cleaner Cover 1 1

RN RS Case Air Clener 1 ]
9 WU R o Cover Air Cleaner | |
10 ki e g e 4| Cover Assy Oil Catch 1 1
11 =S PET EAR Filter Breather 1 1
12 e b8 T UAE A0 Filter Oil Catch 1 ¥
13 ERET RS Tube Air Cleaner Connecting 1 1
14 RS Duct Air Cleaner In 1 1
15 SRy Duct Air Cleaner Case 1 1
16 RIS Xk Spring In Duct 1 1
17 HLuh iy o Plug Breather Tube 1 1
18 ¥k Clip Breather Tube 1 1
19 MERRAY W 5 Al Band Air Cleaner Connecting Tube 1 1
20 WA 2% 4 X 25 Screw Pan. 4 X 25 1 1
21 Y22 510 Screw. Washer 5 X 10 2 2
292 WL 40X 12 Screw Tapping 4 X 12 2 2
23 AT 5% 20 Screw Tapping 5% 20 7 7
24 A Clip A13 Tube 1 L
25 &z Clamp Tube(D10.5) 1 1
26 HIME 8X12x 240 Tube Vinyl 8X12x240 11
27 WAk Joint Breather Tube 1 1
28 HIe Dl12.5 Clip D12.5 Tube 1 1




FIG.19 H/E2%
Exhaust Muffler

"
N S =24
75 (I X 4 ¥ X 4 # noE| & &
No. Code Name Chinese Description C%«uall}t_ljt\y Note
1 A109000000 TF 7 2% Bk Exhaust Muffler Assy. -
2 A114010001 ¥ 22 I B BE Nut Cap 6MM 2 2
3 GB5787—86 4 M8 X 38—Zn +D Blot Flange M8 38 1 1
4 GB5787—86 e M8 X42—7Zn =D Blot Flange M8X 42 1 1
5 A114010300 HEEHHE Gasket Ex. Pipe 1 1
6 i A Gasket Protector 4 4
7 HES B A Muffler‘Assy. Ex. 1 ]
8 HS B i Protector Comp. Muffler 1 1
9 WA M6X 10 Screw. Washer M6X 10 3 3
10 B £ Rubber Bush 1 1




FIG. 20 Hijd &% - mifhves
Front Cover - .
Front Fender | 15

5 K & I G R E S G A, G i3
No. Code Name Chinese Description Qrua?t:/t\y Note

1 0202000028 B4 H A Fender A Fr. Inner 1 1

2 0202000030 ATP4eH B Fender A Fr. 1 1

3 0202000031 GIEEN AT S Madguard Fr. 1 1

4 0202000005 HEiak E R UP Moulding R. Ff. Side 1 1

5 6202000004 ik Yaee U Moulding L. Fr. Side 1 1

6 0202000007 kAl CoverAssy. Fr. 1 1

7 0202000008 Al Moulding Fr. 1 1

8 0202000006 55 5 120 Nut Spring 6 6

9 0202000001 BB ET Screw Tapping 13 13

10 | 0202000003 e Screw Tapping 2 2

11 | GB5787—86 B AMS5 X 12 Screw Tapping AMS5 X 12 2 2

12 | GB5787—86 R AM6X 12 Bolt Flange AM6X 12 2 2

13 0202000009A A 41 2% Reflectoy Fr. 2 2

14 | GB845—85 H Z¥4T ST4.2X13—C—H Screw Tapping ST4.2X13—C—H 4 4

15 0202000029 By Byl &t Seal ,Fender Fr. Inner 1 1

— 30




FIG.21 ®7 B 4T
Head Light

o & = 5 X 4 X X 4 K 2| %
No. Code Name Chinese Description Qrua{lt_lzy Note

1 0217200200 B BRAT Headlight Alssy. 1 1

2 BT BRATAT 0 12V 35W/35W Bulb Headlight 12V 35W /35W 1 1

3 ﬁﬁﬂﬁﬂm%ﬁ Socket Comp. 1 1

4 GB818—85 4T M5 X 10 Serew M5X10 2 2

5 0217200100 T B Stay .Mountion 1 1

6 0217200001 20K SR B Nut,Unit Holder 3.3

7 GB845—285 H W4T ST4.2X16—-C—H Screw , Tapping 4 4

8 GB818—85 WEET M5 X 60 Screw , M5 X 60 1 1

9 PEITHTHE 12V 4W Bulb,Position Lamp 12V 4W 1 1

10 0217200002 3 Spring 1 1




FIG.22 {¢ %

Speedometer




K5 e 5 I ST A £ X & SN I
No Code Name Chinese Description QruaFEl}\y Note
1 1R Lens 1
2 4Gy Plate Assy. Reflecting 1
3 0517010000 NE= Speedometer Assy. 1
4 0202000039 [ IO ET Serew . Tapping 3
5 YRET Screw 3
6 g Washer 4
7 [ Washer 3
8 il 12V 1. 7W Bulb(12V 1. 7W) 4
9 £T7f1 12V 3. 4W Bulb(12V 3. 4W) 2
10 0517010100 L FTREH Socket Comp. 1
11 Rk R+ Clamp 1
12 HIE Washer 1
13 AT Screw 1
14 YRET Screw 2
15 0217210000—1 mil WA = Horn Comp. Il
16 GB5787—86 R AME X 16 Bolt.Elange 1
17 0217050000 [N e 2% Relay Comp. Audible Pilot Winker 1
18 0204080100 e Cable Inner 1
19 0204080200 H RS Cable Comp. Speedometer 1
20 BET Screw 4
21 T Washer 2

AT B




FIG.22—1 ¥ #

Speedometer




75 & =X 4 £ X 4 # O\ &
No. Code Name Chinese Description Qrualr}t:}\y Note
1 e Lens 1
2 Y Fe iy Plate Assy. Reflecting 1
3 0617010000 e Speedometer Assy. 1
4 0202000039 H DORET Screw , Tapping 3
5 YRET Screw 3
6 e Washer 4
7 gradie Washer 3
8 T4 12V 1. 7TW Bulb(12V 1. 7W) 4
9 KT 12V 3.4W Bulb(12V 3.4W) 2
10 0617010100 NE 340 Socket Comp. 1
11 21 Clamp 1
12 g Washer 1
13 WEET Screw 1
14 WRET Screw 2
15 0217210000—1 o R Horn Comp. 1
16 GB5787 — 86 W AMS X 16 Bolt,Flange 1
17 0217050000 PR s B i 25 Relay Comp Audible Pilot Winker 1
18 | 0204080100 L EiRES Cable Inner 1
19 0204080200 RS A Cable Comp Speedometer 1
20 W ET Screw 4
21 £ [E Washer 2




AT « FFk
Front Winker
Switch Unit

Al

FIG. 23

36



B g % £ v X 4 £ X 4 & GO
No. Code Name Chinese Description (%‘uair}tvlf\y Note

1 0417060000 HEEERALIESE Winker Assy.R. Fr. 1 1

2 A 5 kT8 Lens R. Fr. Winker 1 I

3 HIESERIDESRES Base R. Fr. Winker 1 1

4 T A5 ) T A 28 Socket Comp. R. Fr. Winker f 1

5 0417050000 T 22 54 ) T Winker Assy. L. Fr. 1 1

6 I 22 5% ] T 7% Lens L. Fr. Winker 1 1

7 B 26 %% ) T P Base L. Fr. Winker 1 1

8 B 28 3 mp 4T Be 2% Socket Comp. L. Fr. Winker 2 2

9 SETEAT AT 12V 8W Bulb Winker 12V 8W

10 GB845-—-85 19 BT ST2. 9X9.5--C—H Screw Tapping $T2.9X9.5-C—H 2 2

11 0202000001 YRET Screw Tapping 4 4

12 0517020000 BT AT FF 26 Lighting Switch Unit 1 1

13 0217040000 i Fe i Start Switch Unit 1 1

14 0217160000 A5G H: Dimmer Switch Unit 1 1

15 0217170000 GBI S Winker Switch Unit 1 1

16 | 0217150000 sl W4z 40 Horn Switch Unit 1 1

17 GB96—85 I 4 Washer 4 4 4




FIG - 24 J7[liE - $m %

Handle Steering -

Handle Cover




=

5 R 5 ¥OX & W E I G : % &
No. Code Name Chinese Description (%‘ua?ilf\y Note
i 0206000000A WiRLOELE Steering Handle Comp. 1
2 0200000003 EE Handle Setting Collar 1
3 0202010002 ¥ o] Ay 55 Handle Fr. Cover 1
4 0202010001 ¥ 1 o Handle Rr. Cover 1
5 0202010004 Rl pig Ay o [landle R. Cover 1
6 0202010005 e A i Handle L. Cover 1
7 GB5789--86 [ Flange Bolt
) AM10X1.25X50—Zn + D AM10X1.25X50—2Zn * 1
8 GB6187—86 A Flange Nut
M10X1.25-—-Zn + D M10X1.25--Zn + D 1
9 0202000002 Fl 1) 7 B AR Pan Screw 1
10 GB9074.1—388 YRETAH & 4 M5 X 35 Washer Screw M5 X 35 1
11 0202000001 YT Tapping Screw 6
12 | 0202010003 i B Meter Visor 1
13 0202010006 NET Screen Set Pin 2
14 | 0202010007 i A Speed Nut 2
15 0202010008 [HENES EE7N Washer Emblem 2

_ 3() —




ing -

Handle Steeri
Handle Cover

FIG. 24—1 it - Fm%

40



F 5 ® & T G A # X & W 2O i3
No. Code Name Chinese Description Qrua%lil}\y Note

1 0206000000A Ji e Steering [landle Comp. |

2 0200000003 EE Handle Setting Collar 1

3 0402010001 L aERS Handle Fr. Cover 1

4 0202010001 HmiE s Handle Rr. Cover 1

5 0402010003 a4y Handle R. Cover 1

6 0402010004 e Ah = Handle L. Cover 1

7 GB5789—86 PR AM10X 1. 25X 50—7Zn + D Flange Bolt AM10X1.25X50—Zn « D 1

8 GB6187 —86 YREEMI0X1.25—2Zn < D Flange Nut M10X1.25—Zn + D 1

9 0202000002 e 1] i WA AR Pan Screw 1

10 GB9074.1—88 WRETH & M5X 35 Washer Screw M5 X 35 1

11 0202000001 PEET Tapping Screw 6

12 0402010002 R Meter Visor 1

13 0402010005 aeT Screen Set Pin 2

14 0402010006 it Speed Nut 2

15 0402010007 BFE-R IR Washer Emblem 2







e = I G A % X 4 K O S
No. Code Naine Chinese Description erua%lt_lky Note

1 0417040000 LED i EAT LED Position Lamp 1

2 0417040001 I 7% Front Shroud 1

3 GB845-85 H 4T ST3.5X6.5—F—H Screw Tapping ST3.5X6.5—F—H 2

4 0417040100A LED B85 M LED Circuit Plate 1

5 GI3845—85 B 4T ST2. 9X12—C—H Screw Tapping ST2.9x12—C —H 4

6 R 4E DJ7021— 2. 8—11 Cover 1

7 Je T i

0417040002

Rear Housing Plate




L)

FIG - 26 %]

« Side Skirt

r Box

- 44



5 X 4 ¥ X 4 # hOE | g
No. Code Name Chinese Description Qrua?ff;y Note
1 0202070001 PY A A Shield,Leg 1
2 0202000014 FEpuLi) Skirt,R. Side 1
3 0202000013 S uL Skirt,L. Side 1
4 0202070002 MNA] Lid,Inner Box 1
5 0202070003 CINSEEREE i T Lid,Assy. R. Bulb Maintenance 1
6 0202070005 Al ES) Seal ,Maintenance Lid 2
7. 0202070004 Bkl AR T 5= Lid,Assy. L. Bulb Maintenance 1
8 0217060202 5 Spring,Look Key Setting 1
9 0217060300 A4 Lock Assy.Inner Box 1
10 | 0202070006 PR A6 5 7K Seal ,Rubber 1
11 QM50QW —B « 30 « 3| #4264 Nut,Cap 1
12 GB5787—86 R AMS X 12 Bolt AM5X12 2
13 0202000006 LS Nut,Spring 8
14 0202020000 =3k Clip,Body Cover 4
15 0202000001 T Screw, Tapping 6
16 | GB5787—86 B AM6X 12 Bolt,AM6 12 2
17 0502020001 £ Mark 1
18 HET GBR75—86 2X5 Rivet 2




FIG - 26—1 947 - 1L
Inner Box « Side Skirt




P & x4 K £ X £ W hoE ) &
. . ) Quantity
Code Name Chinese Description T T A Note
0402050001 RS Shield,Leg 1
0402000001 EEBUE ) Skirt.R. Side 1
0202000013 TN Skirt ., L. Side |
0202070002 AETT Lid.Inner Box |
0202070003 GRSk i Lid.Assy. R. Bulb Mainternance 1
0202070005 (Rl ES] Seal ,Maintenance Lid 2
0202070004 BT oA 35 5 Lid.Assy. L. Bulb Maintenance 1
0217060202 A Spring.Look Key Setting 1
0217060300 N l.ock Assy. Inner Box |
0202070006 PR A 17 7K Bt Seal Rubber 1
QMS50QW —B -+ 30+ 3 eI LGk Nut.Cap 1
GB5787—86 e AMS X 12 Bolt AM5 X 12 2
0202000006 oL AL Nut .Spring 8
0202020000 Wk Clip.Body Cover 4
0202000001 PRET Screw , Tapping 6
GB5787 — 86 B AM6 X 12 Bolt «:AM6 X 12 2
0602010001 4 Mark 1
G875 —-86 WY 2 X5 Rivet 2




FIG. 27 JHEMHR - O35
Floor Panel -

Center Cover




2 X & W A G : %
Code Name Chinese Description Quantity Note
1 0200070000 1D s A A I Reinforcement R. Floor 1
2 0200060000 i S8 A 2 R 4R Reinforcement L. Floor 1
3 0202080000 i % B Panel Comp. Floor 1
4 0202000018 EEw End R. Pillion Step 1
5 0202000017 e i End L. Pillion Step 1
6 0202000032 ity s A T Mat.Floor 1
7 0202000026 i Cover.Center 1
8 0202000035 LS A A Bolt 1
9 GB5787 —86 WS AMS X 12 Bolt Flange AMS X35 2
10 0202000006 oL Nut ,Spring 6
11 0202050000 5% IO Nut,Clip 1
12 0202000025 e Serew . Special !
13 GB9074.1—88 PEETH & M5 X35 Screw Washer M5 X 35 2
14 0202000001 YA Screw . Tapping 6
15 GB6177—86 A M6 Nut Flange M6 2
16 GB5787 - 86 AR AMG6 K12 Bolt Flange s AM6 X 12 2
17 0202000001 BT Screw , Tapping 2
18 0202000015 W g Bolt Flange 1




FIG. 271 JHEEHR « 3%
Floor Panel -«

Center Cover




K =
Code Name

X 4

Chinese

o

x4

Description

- W DN

O O N D N

11
12
13
14
15
16
17
18

0200070000
0200060000
0202080000
0202000018
0202000017
0402000003
0202000026
0202000035
GB5787--86
0202000006
0202050000
0202000025
GB9074.1-—388
0202000001
GB6177—86
GB5787—86
0202000001
0202000015

Ak A A 7 24
I B A 2 G 4
9% A

£ He s
I
LS Al A 2
3
s A A
AR AMS X 12
9L 3% B2
S S B
[
PRETH & 11 M5 X 35
YRET

YR EE M6

B AM6 X 12
YT

PR

Reinforcement R. Floor
Reinforcement L. -I<loor
Panel Comp Floor

End R. Pillion Step
End 1.. Pillion Step
Mat.Floor
Cover.Center

Bolt

Bolt Flange AMS5 X 12
Nut.Spring

Nut.Clip

Screw «Special

Screw Washer M5 X 35
Screw . Tapping

Nut Flange M6

Bolt Flange Aivi6 X 12
Screw . Tapping

Bolt Flange

Quantity

R I NS I I N e e

fanl S R o)




FIG. 28 1% - 7%

Body Side Cover
Luggage Box




5 X = X 4 & *OX % o )i
No. Code Name Chinese Description quagilf\y Note
1 0217060202 % Spring.Lock Key Setting 1
2 0217060201 [ 7 A Stay.Seat Lock 1
3 0200050000 JEeriE i kARt Catch Comp,Seat 1
4 0217060200 JEE Key.Seat Lock 1
5 0200050100 5 R Bl i 2% Cable,Seat Lock 1
6 0202060002 NRLE IS - Cover Assy. Carburetor Maintenance 1
7 0202060100 Frasaik Box Assy. Luggage 1
8 0202040003 il Cover Assy. R. Body Side 1
9 0202000020 EERER S S Moulding. R. Rr. Side 1
10 0202040001 Vihuk-3 Cover Assy.L. Body Side 1
11 0202000010 =R/ Moulding. .. Rr. Side 1
12 0202060003 /4 B IRAL (1) /(2) Matluggage Box %1
13 0202040002 fa b Cover Assy. Rear Center 1
14 0202000021 Ja Pk & Moulding Rear Center 1
15 0202000015 B e Bolt Flange 2
16 0200000005 L83 Nut Flange 2
17 | 0202000006 IR Nut Spring 2
18 0202060001 WRET Screw Special 1
19 0202000001 YEET Screw 4
20 0202020000 = Clip Body Cover 2
21 0202000001 YEET Screw Tapping 4
99 0202000039 H BRET Serew Tapping 2
23 0202000001 HEET Screw Tapping 2
24 0502010001 B4 Dust ,Seal 1
25 0202060005 & Cushion Slice 2
26 0202030000 FEREH B Fenderd-Rr. 1
27 GB818—85 BT M6X 35 Serew M6 X 35 1
o8 | GB818—85 AT M6X 16 Screw M6X 16 1




FIG. 28—1

Wi -

Body Side Cover -

Luggage Box




= X 4 x X 4 W
Code Name Chinese Description
1 0217060202 Fa Spring,Lock Key Setting 1
2 0217060201 TE AR Stay.Seat Lock 1
3 0200050000 FE IR 2R Catch Comp .Seat 1
4 0217060200 JHE AR Key.Seat Lock 1
5 0200050100 B 28 Cable.Seat Lock 1
6 0202060002 URIET IS 5 Cover Assy. Carburetor Maintenance 1
7 0202060100 SRS HTIN Box Assy. Luggage 1
8 0202040003 HihE Cover Assy. R. Body Side 1
9 0402030000 Gk & Moulding . R. Rr. Side |
10 0202040001 VU Cover Assy. L. Body Side 1
11 0402020000 AT itk Ak Moulding. [.. Rr. Side 1
12 0202060003 /4 PR IR AR (1) /(2) Matluggage Box %1
13 0202040002 fa i Cover Assy. Rear Center 1
14 0402040000 fa HG K & Moulding Rear Center 1
15 0202000015 B Bolt Flange 2
16 | 0200000005 LA Nut Flange 2
17 0202000006 S 3% SN Nut Spring 2
18 0202060001 LT Screw Special 1
19 0202000001 ET Screw 4
20 0202020000 = ik Clip Body Cover 2
21 0202000001 £ Screw Tapping 4
22 0202000039 Epra: 3] Screw Tapping 2
23 0202000001 YRET Screw Tapping 2
24 0502010001 o E Dust,Seal 1
25 0202060005 B & Cushion Slice 2
26 0202030000 JE e B Fénderd Rr. 1
27 GB818—85 YE4£T M6X 35 Screw M6 X 35 1
28 GB818—85 WET M6X 16 Screw M6 X 16 1




FIG. 29 WX - Aj#ER
Front Fork -

Front Cushion




=

FF5 R F i QR /X ® X % W : &% i
No. Code Name Chinese Description %ua¥£12y Note
1 0204000004 E T BRI Steering Upper Ball Race 1 1
2 0204000005 TE EEEW Steering Bottom Ball Race 1 1
3 0204000002 EMmME Ak Steering Stem Ball Race 1 1
4 0202000012 (IR Ur R. Pivot Arm Cover Assy. 1 ¥
5 0202000011 A X &Eh L. Pivot Arm Cover Assy. 1 |
6 0204050000 B 3L Fr. Fork Comp. 1 1
7 0204020100 ETake Fr. Brake Arm Dust Seal 4 4
8 0204020004 ESEra R. Fr.Pivot Arm 1 1
9 0204020001 BE Fr. Cushion Under Bush 2 2
10 0204020003 He 48 [Fr. Fork Under Bush 4 4
11 0204020002 ESEH| I'r. IFork Distance Collar 2 2
12 | 0204020005 EHERN Fr. Cushion Dust Collar 2 2
13 0204010010 wlr B ] I'r. Cushion Dust Seal 1 4
14 | 0204010012 S Fr. Cushion Dust Seal Cap 4 4
15 0204040000 i O 5 1 Fr. Cushion 2 2
16 0204070001 TR L. Fr. Pivot Arm 1 1
17 0204000003 L BB Steering Top Cone Race 1 1
18 0204000006 T T ER® Steering Bottom Cone Race 1 1
19 0204000007 bt e Steering Head Dust seal 1 1
20 0204000008 18 Steering Head Dust Seal Washer 1 1
21 0204000009 /N Fr. Cushion Under Bolt 2 2
22 | GB5789—86 9% M8 X 50—Zn * D, Flange Bolt M8 X 50 2 2
23 | GB5789—86 24 M8 X 35—2Zn - D Flange Bolt M8 X 35 2 2
24 GB6187 —86 S M8—Zn D Flange Nut M8 4 4
25 0202000010 Al i 35 i 4e Flang Bolt 2 2
26 | GB6172—86 Y28 GB6172—86 M8 Hex Nut M8 2 2
27 B3 YC—9 Top Ball Stand Yc—9 1 1
28 QM50QW—B-+31—1 | FEIE C—2 Bottom Ball Stand C—2 1 1
29 1B Washer 1 1




FIG. 30 }y#

— 58 I




FE * & T X 4 £ X 4 A nOE| 5 i
No. Code Name Chinese Description Qrga?illtxy Note
1 0204060100 BIAC E Front Wheel Comp. 1 1
2 ARG 3. 50--10--4PR Tire 3.50 10 4PR 1 1
3 PG 3.50—10 Tube.Tire 3.50— 10 1 1
4 0204010004 HHIFS IR Cam.Rr. Brake 1 1
5 0204000001 EIELR: Axle Fr. Wheel 1 1
6 0204060002 IR HEAES Collar, Fr. Wheel Side 1 1
7 0204010007 il B3 25 = Collar A Fr. Brake Panel 1 1
8 0204060200 IR LN Hub Sub Assy. Fr. 1 1
9 0204060004 BT Bl AR TS Collar Fr. Axle Distance 1 1
10 0204010006 HEERLR Gear Comp. Speedometer 1 1
11 0204010100 H Bhes 55 Panel Sub Comp. Fr. Brake 1 1
12 | 0204010300° By 36 Dust Seal 11
13 0204010400 i oh B Shoe Comp. Fr. Brake 2 2
14 | 0204010008 il Bl 8% 2 Bush Fr. Brake Calipef LA
15 | 0204010013 ] B B Hh v g Spring Brake Shoe 2 2
16 | 0204010009 il 3 ™ e B 2 R Dust Seal Brake Cam | 1
17 0204010001 IR+ Indicator (Fr. Brake 1 1
18 | 0204010003 il g Arm Fr. Brake 1 1
19 0204030001 AT AN T Link Fr. Brake Torque 1 1
20 | 0204010002 il Bh R eE Spring Brake Arm 1 1
21 0204010011 B AT R E Bush Torque Link 4 4
22 0204010014 B X AT R Collar Torque-Link Distence 2 2
23 0204010010 biiEalial Dust Seal Fr. Cushion Under 4 4

4_5() —




FIG.30 ®f %
Front Wheel

. 60 —




% X 4 ® X 4 K o2 | &
I - Quantity
Code Name Chinese Description T T—A Note
0204010012 MBS Cap Fr. Cushion Dust Seal q {
0204060001 B L AL Bolt Stud

GB5789—86
GB6187-—86
GB6187 —86
0204060003

GB820-—-85
GB6177 — 86
GB5789—86

0204010015
0204010016
0204010017
0204010500
0204010200

B2 M8 X 40
PLEMI2K1.25—2Zn D
WLk M8—7Zn » D
9 2k 4

HHHIR 6201 DU
BAET M5 X 18
L M6-~Zn « D
B M6 X 30

i LM 2
RPN HE
M
B

I 2 3

i 41 X51%5

Bolt Flange M§> 40
Nut Flange M12 X 1. 25
Nut Flange M8

Dust Seal

Bearing .Radial Ball
Screw Oval M5 X 18
Nut Flange M6

Bolt Flange M6 X 30
Torque Link Assy. Fr. Brake
Bush.Pinion
Pinion.Speedometer
Washer .Pin Gear Box
Dust Seal

Oil Seal. 41X51 X5

(ST

[« 20 o

HHH—AHH__;—‘.—‘N»—-@»-‘N.;
O S N T

—_ e e




FIG. 31 5% - G RE - R+
Rear Wheel « Rear Cushion
» Rear Brake Assy.




FE A T X 4 K % X 4 % 2| & #
No. Code Name Chinese Description qua?t,lzy Note
1 0521010000 il Hub Sub Comp. .Rr. Wheel 1 1
2 0204060100 T Rim Comp. . Wheel 1 1
3 YhE 3. 50-- 10— 4PR Tire 3.50 - 10 ~4PR 1 Y
4 MR 3.50--10 Tube.Tire 3.50—10 1 1
5 A113200000 5 i B I R Shoe Comp. ,Rr. Brake 2 2
6 A113000005 fe il 21 e e Cam,Rr. Brake 1 1
7 A113010001 & il shis Arm Comp. Rr. Brake 1 1
8 A113000002 Tl 32 LA 324 A Cover.Rr. Brake Arm 1 1
9 A 113000001 ] Guard,Rr. Brake Arm 1 1
10 A113000003 (EREHS- Back Spring 1 1
11 A113000006 O 7% £} [ O—Ring 1 1
12 A113000007 i Bl B i g Spring .Brake Shoe 2 2
13 GB5787—86 Wi M6X32—Zn D Bolt. Flange M6X32—Zn * D 1 1
14 RSB M8 X 22 Bolt, Stud M8X 22 1 1
15 GB6186—86 WA M16X1.5—Zn « DB Nut,Flange M16X1.5—Zn + DB 1 1
16 GB6187—86 WA M8—Zn + D Nut,FlangeM8~Zn = D 4 4
17 | GB3452.1—82 O AU 11.2X1.8 O—Ring:11. 2X1.8 |
18 e ML B Joint B Brake Arm 1 1
19 J& MR B L B Nut B Brake Rod Adjusting 1 1
20 | GB97.1—85 N[ 16 —+Zn - DB Washer 16—Zn + DB 11
21 | GB5789—86 PR M10X 1. 25X 35 —Zn « DB Bolt.Flange M10X 1. 25 —35--Zn «DB 1 1
22 GB5780—86 WK M8 X32- Zn + DB Bolt.Flange- M8 X 32—Zn * DB 1 1
23 0520010000 I DR A Cushion-Assy. Rr. 1 1

63




FIG.32 %
Seat

F & KX 5 (S G A ® X & noE i3
No. Code Name Chinese Description C%ua?t_lfxy Note

1 0215000000 B WL Seat Assy. 1

2 0200000006 e Hook , Helmet 1

3 0200020000 AR Carrier Luggage 1

4 0200030000 k¥ Grip,Rr. 1

5 QM50QW —B - 30 -3 | S ulaE Nut,Cap 4

6 GB6177—86 B M6 Nut;Flange M6 2

7 GB5787—86 AR AM6 X 12 Bolt.Flange AM6x 12 2




FIG.32—1 ®HE

Seat
= I O - % & & i &
. 1l Quantity

Code Name Chinese Deseription T T-A Note
1 0415000000 i B Seat Assy. 1
2 0200000006 LR Hook ,Helmet 1
3 0400000001 A5 Carrier Luggage 1
4 0400030000 th-F Grip,Rr. 1
5 QM50QW—B - 30+3 | IR Nut;Cap 4
6 GB6177—86 5 M6 Nut,Flange M6 2
7 GB9074—14 BRASH M6xX20—D -+ Cr Bolt.Flange Assy. M6X20—D « Cr 2




FIG.33 #% il %

[Fuel Tank

?

15
1
72{ : 45‘
) |
/
1/

66




F g A I G A £ X 4 HOE 5 i
No. Code Name Chinese Description %“a?i‘}\y Note
1 0218040000 P RR Strainer Comp. -IFuel i |
2 0218030000 PRI F- 20 & Cock Assy. Fuel Auto 1 1
3 0218010000 HRRELN Tank Comp. Fuel 1 1
4 0218000002 1M A 3 A Plate . Fuel. Guide 1 I
5 0218020000 W AS 35 Cap Comp. Fuel Filler 1 1
6 0218000001 9% R Packing ,Fuel Filler Cap 1 1
7 0218000000 - 1 AT T s Cover Tube Fuel 1) ! 1
8 0218000000—3 WMECIHFE Cover Tube,Fuel(I) 1 1
9 0218000000 - 2 TLas e Ay Cover Tube.Vacuum 1 1
10 0217090000 BRI £ A% Fuel Unit Assy. 1 1
11 0218000003 LR 1A T 7R Al Retaier.["uel Unit 1 1
12 0218000004 % B Sealing Ring 1 1
13 GB6177—86 Y EF M6 Nut.Flange M6 2 2
14 0218000008 ok Clip.Tube % 2
15 0218000006 e Clip,Tube 4 4
16 | GB5787—86 B AM6EX 12 Bolt . Flange AM6 X 12 R 2
17 | 0218000005 ECT) Tube ,Fuel (1) 11
18 0218000007 HE% Tube ,Vacuum 1 1
19 0218000009 HWECDH) Tube ,Fuel( 1) 1 1




FIG.34 & ¥ b

Battery
*
,Q
K £ X 4% K % X 4 W B
F & X ¥ X i ¥} X # . %

. F | uantit

No. Code Name Chinese Description T T_Ay Note
1 0202000036 EFHRmEELR Band,Battery 1 1
2 0217070000 E o Battery 1 1
3 0517050000—3 B4 1 Cable,Battery 1 1
4 0517060000 —3 B4k Cable,Battery 1 1
5 0202000034 H % Cover,Battery 1 1
6 0202000037 1Al 2 A Band ,Battery 1 1
7 GB9074.11—88 . WA A M5X12 Bolt+=Washer M5X 12 2 2
8 0202000039 WRET Screw , Tapping 3 3
9 T£RRE 12V 10A Fuse 12V 10A 2 2
10 0217130000 RREAE Fuse Assy. 1 1




FIG.35 HOEE - U4
Stand Assy. Main *
Side Stand Comp *

<
’i
=i
e * 5 CHE S A % X 4 % E| %
No. Code Name Chinese Description C%ua?t_ly Note
1 0200000002 [ Side Stand Spring 1 1
2 0200010000 ol B Side Stand Comp. 1 1
3 0200000001 {0 B4 7 A4 Side Stand Screw 1 1
4 0500010001 A Collar Main Stand 2 2
5 0500010002 G v i Rubber Stand Stopper 11
6 0500010100 F 5 Stand Assy. Main 1 1
7 0501000004 A2 38 1k AR Stay Main Stand Stopper 1 1
8 0500000001 C VRS- 1L 6y Center Comp. Spring 1 1
9 GB5787—86 B M10X1.25X25—Zn + D Bolt M10X 1.25X25—2n « D 2 2
10 GB5787—86 Wi M6X12—Zn - D Bolt M6X12—Zn + D 2 2

— 69 -



FI1G. 36 JG 4T
Tail Light

- 70 -




2 % £ P X 4 K £ X 4 % ®| 5
No. Code Name Chinese Description Qrua?ilft\y Note

1 0217110000 BITHE Light Assy. Rr. Cambiratior 1 1
2 kT 5% Lens. Taillight 1 1
3 HIGH AT % Lens.R. Rr. Winker 1 1
4 0217110000 —1 AT E & Light Assy. Rr. Combination 1 1
o BT % Lens.License 1 l
6 BT % Cover.License 1 t
7 Rk Packing, License Light L 1
8 LS R CIFS T Lens.L RR Winker | 1
9 HEmLTI 12V 8W Bulb.Winker 12V 8W 2 2
10 MZELTHL 12V 18W/5W Bulb.Stop And Tlaillight

12V 18W/5W 1 1
11 BT 12V 3W Bulb.Wedge Base 12V 3W 1 1
12 0202000006 o9 % B Nut,Spring 6 6
13 0200000005 L8 Nut,Flange 2 2
14 | 0217110001 B RET Screw 2 2
15 EET Screw + Tapping 4 4
16 0217110100 J& Bt R RR Reflector 1 1
17 GB95—85 85 Washer 5 1 1
18 | GB93—87 HE 5 Washer 5 1 1
19 | GB6170—86 8k M5 Nut. M5 1 1




FIG. 37 11 “{

Electrical Devices

= 1% =




F 5 % X & # X 4 ho® | o5 i
No. Code Name Chinese Description (%ﬂuaﬁlr}t_l;[\y Note
1 0517040000—1 R R K Rectifier Comp. Regulate 1
2 GB5787 —86 A M6X16—Zn « D Bolt.Flange M6X16—Zn - D 1
3 0217060100 KL Switch Assy. Combination And Lock 1
4 GB819—85 BT M6X 12 Bolt M6 12 2
5 ZD200 X 8 fLiiF Band Wire ZD200X 8 5
6 0517050000 FLH Harness Wire 1
7 0517050001 = EAE Cover.Coil Assy. Ignition 1
8 0517050002 KipE Protection Grip 1
9 0501030000 CDI1 CDI 1
10 0501040000 [ ) Coil Assy. Ignition 1
11 0501040000—1 e He i =4 Coil Assy. Ignition Main 1
12 KAEFE PR A A Cap Assy. Noise Suppressor 1
13 kAT FERE Coil Assy. Ignition Pedestal 1
14 kg Cover Joint 1
15 BES% Conduction Wire 1
16 0517030000 ok A Switch Assy. Starter Magnetic 1
17 | 0517030000—1 i B 4k L 2y AR Switch Assy. Starter Magnetic Main 1
18 | 0157030001 5% 45 Housing 1
19 GB6177—86 2R M6—Zn =D Nut,Flange M6 —Zn « D 2
20 0517060000 HEL FHL 75 Resistor Comp. Assy. 1
21 0517060000—1 L H =8 44 Resistor Comp. Assy. Main 1
22 GB5787—86 2 M6X12=Zn - D Bolt.Flange M6 X12—Zn *+ D 1




FIG.37—1 & %§

Electrical Devices

6

|

Q f

AN

o
(e gy
QO W)

~ 74




#H =

5 KX = L G * X 4% W : & E
No. Code Name Chinese Description %«ua;lgf\y Note
1 0517040000 AT Rectifier Comp. Regulate 1
2 GB5787—86 WA M6X16Zn » D Bolt Flange M6X16~—-Zn + D 1
3 0217060100 Aok ZE A Switch Assy. Combination And Lock 1
4 GB819—285 EET M6 X 12 Bolt M6X12 2
5 ZD200 X 8 47 Band Wire ZD200 X 8 5
6 0612020000 FEW Harness Wire 1
7 0517050001 mEAiE Cover Coil Assy Ignition 1
8 0517050002 KipE Pretection Grip 1
9 0501030000 CDI CDI |
10 0501040000 T Coil Assy. lgnnition 1
11 0501040000 —1 A A Coil Assy. Ignnition Main 1
12 KB E Cap Assy. Noise Suppressor 1
13 K AE 2E R Capl Assy. Ignition Pedestal 1
14 ke Cover Joint 1
15 BEESL Conduction Wire 1
16 0517030000 A B 4k H1 5% Switch-Assy. Searter Magnetic 1
17 0517030000 —1 B4k B B A Switch Assy. Searter Magnetic Main 1
18 0517030001 [ 2 Housing 1
19 GB6177—86 EE M6—=2Zn + D Nut.Flange M6 —Z2n + D 2
20 0517060000 Ha, [H 2% Resistor Comp. Assy. 1
21 0517060000 —1 H P 2% AR Resistor Comp. Assy. Main 1
22 GB5787 —86 A M6X12—Zn - D Bolt,Flange M6X12—Zn + D 1




FIG.38 #BHARS - FUEE
Handle Lever
Back Mirror




wn o=

F5 r ¥ X % I ®OX 4 : i
No. Code Name Chinese Description C%‘ng?‘ix;t\y Note
1 0510010000 M EES Throttle Cable Comp. 1
2 0217020000 il BT FF oL Front Stop Switch Assy. 2
3 0507010000 Ji bl B AR A Rear Brake Cable Assy. 1
4 0207020000 HIil SN SR Front Brake Cable Assy. 1
5 W Hex Nut 2
6 0210010000 e Throttle Grip Comp. 1
7 0200000004 AFE Handle Grip 1
8 0210020001 T A A Throttle Upper Housing 1
9 0210020100 W T & E R Throttle Under Housing 1
10 2 ] S & E M Handle Bracket 1
11 5] Bh 418 [ R B SR Handle Bracket Band 1
12 | 0207010000 A5 B R. Steering Handle Lever 1
13 0207040000 i shie L. Steering Handlé Lever 1
14 1 S & R Handle R. Bracket 1
15 A ] 2 41 R R Al Handle Bracket Band 1
16 0400020000 HEMeE R. Back Mirror Assy. 1
17 Y24 Handle Lever Pivor Screw 2
18 242 Flange Bolt 2
19 BEAT Flange Bolt 2
20 | GB822—388 PRETMSX 20— Zn s D Pan Screw M5X20—Zn + D 1
21 GB848—85 HE 5—140H—Zn » D Washer 1
22 0400010000 e G A L. Back Mirror Assy. 1

J— 77 I




e

< fa

FIG.38—1 #AUEG

Handle Lever »

Back Mirror




. e .

FE | f 5 ¥ % % # £ X 4 W % | 5 u

No. Code Name Chinese Description Qrua;ltjgy Note
1 0510010000 i NETES Throttle Cable Comp. 1
2 0210010000 I Throttle Grip Comp. 1
3 GB822— 88 PET M5 X 20 Pan Screw M5 20 1
4 GB848— 85 HOE 5 Washer 5 1
5. 0210020001 W] T R Throttle Upper Housing 1
6 0210020100 T F IS E B Throttle Under Housing 1
7 AT Flange Bolt 2
8 YRET Flange Bolt 2
9 0207010000 H il B8 R. Steering Handle Lever 1
10 WL Nex Nut 2
11 A ] B AT ] A R T Al Handle Bracet Band 1
12 i BT Handle R. Bracket 1
13 0217020000 il B AT FF Front Stop Switch Assy. 1
14 0207020000 N s g 22 Front Brake Cable Assy. 1
15 GB5781— 8¢ W M6X10—Zn « D Ilange Bolt M6 X 10--Zn « D 1
16 0407000004 Joi il sh ik g A2 Rear Brake Plate Case 1
17 0407030000 Ji il ShigE AL & Rear Brake Plate Assy. 1
18 0407020000—1 5 il sh AT Rear Brake Arm 1
19 GB91—86 4 2.5X26—7Zn * D Pin,2.5X26=Zn+ D 1
20 0407000003 23 v s A Rubber ,Stopper 1
21 0407000005 g Washer 1
22 0407000001 J& il Bk AT [0 0L 5% Rear Brake Arm Back Spring 1
23 0407000002 ) AT I oSl 5% Stop Switch Drawing Spring 1
24 | 0607010000A 5 il B8 A A % Rear Brake Cable Assy. 1
25 it Bl KT 5 Rear Stop Switch Assy. 1
26 7 {1 ] A ME e AR Handle Bracket Band 1
27 J 4 [ A8 R Handle Bracket 1
28 EFREE Handle Grip 1
29 0400020000 VEPks K R. Back Mirror Assy. 1
30 | 0400010000 e gt L. Back Mirror Assy. 1

S 79,




FIG. 39 8 - 5 E - FHER
Frame Body * Chamber Air
» Rear Fender




FE 5 R S % L 4 O S N S
No. Code Name Chinese Description Qrua’}}il}\y Note
1 0501000002 R EE Dict 1.. Crank Case Cover 1
2 (336X 9 WE R Band .. Cover Duct 1
3 0201000004 HIRE Chamber Air 1
4 0503000000 Ey Boby Comp. I'rame 1
5 0200080000 R B = 42 Stay Leg Shield 1
6 0501010000 K LT 4 Hanger Comp. .Engine 1
7 0501010001 il 7 Y Rubber .Stopper 2
8 0501010002 28 3k Clip 1
9 0202000016 B IR £ Cover,Under 1
10 0201000006 iR E ) Cap Pipe End 1
11 0202000016 7 I fi B2 (1) Plate .Splash Guard 1
12 0202000022 fg et A A Fender.Rr. 1
13 | 0200040000 WEL Bracket .Carrier 1
14 0501000001 KB T AR Bolt Flange 1
15 GB5787—86 A M10X 1.25X55—2Zn « D Bolt Flange M10X 1.25X55—Zn * D 2
16 0200000005 w2 R} Nut Flange 2
17 0501000003 HE Washer 1
18 0202000038 S TR IR Nut Spring 2
19 GB822—88 AT M10 %20 Pan Screw M§X 20 1
20 GB5787—86 B IAMS X 12 Bolt Flange AMS5X 12 2
21 GB6177—86 A M6 Nut.Flange M6 2
22 GB5787— 86 1242 AM6X12 Bolt Flange AM6X 12 7
23 J42/()3 VR IRN Band A/C Duct 1
24 0202000024 o7 0 JE2 A (2) Plate.Splash Guard 1

R1




FIG.39—1 ZEH - FHE - FHEER
Frame Body ¢« Chamber Air ‘

* Rear Fender




5 5 X 4 ¥ X % HoE i3
No. Code Name Chinese Description Qr”a{lilgy Note
1 0501000002 R Duct L. Crank Case Cover 1
2 (336 X9 . g R Band L. Cover Duct 1
3 0201000004 SR Chamber Air 1
4 0603000000 Lo Body Comp. Frame 1
5 0200080000 (IR Stay Leg Shield 1
6 0501010000 K ERUHT R Hanger Comp. Engine 1
7 0501010001 I e e Rubber.Stopper 2
8 0501010002 253k Clip 1
9 0202000016 i, s A Cover.Under 1
10 0201000006 5 X2 1 Cap.Pipe End 1
11 | 0202000023 5 M K (1) Plate ,Splash Guard 1
12| 0202000022 Jei R AR A A Fender.Rr. 1
13 0200040000 A He Bracket.Carrier 1
14 | 0501000001 VIl IRTRE Y o Bolt Flange 1
15 GB5787— 86 PR M10X 1. 25X55—~Zn « D Bolt Flange M10X1.25X55—Zn « D 2
16 0200000005 W2 T Nut Flange 2
17 | 0501000003 ghilie Washer 1
18 0202000038 S0 B B Nut Spring 2
18 GBg822—88 WLET M5 X 20 Pan Screw M5.X 20 1
20 GB5787—86 2 AM5X 12 Bolt Flange AM5 X 12 2
21 GB6177—386 2 £E M6 Nut,Flange M6 2
22 GB5787—86 | B4 AM6X12 Bolt Flange ' AM®6 X 12 7
23 H42/3 L EREER S Band. A/C Duct 1
24 0202000024 [ T e A2 (2) Plate,Splash Guard 1




FIG. 40 W& 7t

Stripe

— B4 -



5 # B = X 4 £ X 4 O S B S
No. Code Name Chinese Description QTUE\’?'(_IRY Note
L 0220000001 IS AP e W 7 Mark Pivot Arm Cover 2
2 0220000002 Wiy At Stripe IFront Moulding i
3 0522000001 AT 37 35 22 W AE Stripe Front Cover L. 1
4 0220000004 PN AR R Label. Air Duct Caution 1
5 0220000005 7R Mark .Drive Caution 1
6 0522000002 R 5 31 1 Maintenanced Banks 1
7 0220000007 1 4 5 75 Label Helmet Holder 1
8 0220000008 iy Label, Tire 1
9 0522000003 ke 3 WAL Stripe Body L. Side Cover 1
10 0220000010 F& KT b7 Lobel . Tail Light 1
11 0220000011 J& H Ok S AR Stripe Rr. Center Moulding 1
12 0220000013/12 /G ik &AM & Stripe Rr. Side Moulding %1
13 0220000014 K ENAR P R Label,Engine 1
14 | 0522000006 EpUl-A Stripe Body R Side Cover 1
15 0220000016 A BE SR bR The Mark of Enterprise English Fords 1
16 0220000017 Ay SR AR The Mark of‘Enterprise Chinese Fords 1
17 0220000018 A% R Label Box Assy. Luggage 1
18 0522000007 GRS 2Rl Stripe Front Cover R. 1
19 0220000020A AL PR SRR AR The Mark'of Enterprise Products 1
20 | 0522000004 Vi 56 vl i Label ,Gear Oil 1
21 0522000005 L P Label,Engine Oil 1




FIG.40—1 W& 7E
Stripe

L2\ 20

— 86_




wno=

55 * = X 4 ®OX 4 , *
No. Code Name Chinese Description %“"‘{}t_l,iy Note
1 0220000001 A 2 G A Mark Pivot Arm Cover 2
2 0220000002 45 A0 Stripe Front Moulding 1
3 0622000001 i 47 56 A2 WG HE Stripe Front Cover L. 1
4 0220000004 REE T Label. Air Duct Caution 1
5 0422000002 b B R bR A The Mark of Enterprise English Fords 1
6 0220000005 e S Mark .Drive Caution 1
7 0522000002 5% 54 R Maintenanced Banks 1
8 0220000007 W& ¥4 5 75 Label Helmet Holder 1
9 | 0220000008 Litd iy &) Label. Tire 1
10 0622000002 e il WAL Stripe Body L. Side Cover 1
11 0522000004 P e il 4 A Label.Engine Oil 1
12 | 0422000004 BRYBENGTE Mark Carrier Luggage 2
13 | 0220000010 AT HR Label Tail Light 1
14 0220000011 S Uik S & Stripe Rr. Center Moulding 1
15 | 0220000013/12 A /7 e itk kA Ak Stripe Rr. Side Moulding %1
16 0522000005 MLl F Label ,Engine @il 1
17 0422000005 LSy Pk r g i Label/Carrier Luggage 1
18 | 0220000014 R B HLR 5 E R g Label Engine 1
19 062200003 D E s 1 Stripe Body R.side Cover 1
20 0220000017 TR AL e eV T The Mark of Enterprise Chinese Fords 1
21 0220000018 1T 5% 1~ Label Box Assy. Luggage 1
22 0622000004 B A 0578 Stripe Front Cover R. 1
23 0220000020A AV PR E TheMark of Enterprise Products 1




3'::
FIG. 402 MeRpm ;ﬁg@ﬁ@
Label 1_/
it B
. i . 15 g 52,
5 A i g A R | Llij%ilﬁ E517 0% -
FIME WNEA.
D RMRASERME MDBA . 2
O BRI R S ERERTTI LS, —
o &&25 ARWEIBARAN B K, F - ~
WEE. _ (/ 8 )
= = 4 i+ =
\ RESE: MR 204kpo BR  230kpe
Ul c—Amsy: B 204kpo 5% 2250
REEB: AR 350-10-4PR
ER _ 350-10-4PR
= = uMER: IR® 15k
( E zr BOATHEE |0k
, = = RE R
ey Fiaaa 2 L g )
m WA BE=2A0,E20 ) /—
E SRR AL,
%;\Jf ?Bf;firfg& " 6 m AnTSAR. n AT AR
- TEES i = N THE, WDBETR. BEENEIRSRE .
ATt u EEEREEE, hsin
O2fr. wIEmIToTRET. | W b - T
- B g i T AE 4 o BOATEYZORIEERPUY| Tk - WO - RES
» REMRBA L BRI RERA ., J fERBWEE TR ANRHEE R HHIRAT
\- J) o TABRFUPTH WETERS.
F 5 K B G QA X ® X 4 W n E
% —.57— -17“ X p 7N :% K /j\ Qﬂ 5 /_E
~1 - . 5 Uantll
No. Code Name Chinese Description T T_Ay Note
1 0220000007 I SEAR TN Label,Helmet Holder 1
2 0220000018 1T 2R S Label,Box Assy. Luggage 1
3 0220000014 % LA 1 8 7 Label,Engine 1
4 0220000008 5 BE R e Label . Tire 1
5 0220000004 A £ R Label JAir Duct Caution 1
6 0220000005 TR Mark , Drive Caution 1

788 .




FIG.40—3 %34

5 o ]
Label 0 BEALANEDS M NKLE 10Kq. 1 /,V i
0 AR DE XYM ER S¥AmP LR v
(2L LY o1 2 e e e T
DMEANRBARME AN . N T
Ry || 2 PR T
QREZN ARBAT . . — s5 0 FaS Rhtl2isl
uax. - 3 Lamf%Aff_{a%mo% |
— A R I5HE51T S i
A J
//-_’—
(B = T = U
- B RERE: W e BR 0o ||
egl] Ay KR 204po B 25ko i
J[msm: AR 350-10-4PR i
B 350-10-4R i
o umER: IR 1.5 b
) JanaN 6 L . —)
x LALRSEAD A2 (1 ! T g
o [N 4 Fhi - 7
= URERIIEE. . ) ] ( N MERAGR. B WEREBRFRBRIN I |
n ¥ LR R I8 i8id = u IRE, WIERTR, PASET 06N )i "
N n BUAHATER, #eEw| GEARRYAB |
1928, WSERATARSR, | NOGE. @SSR
« REANSBIC EAET TR l i< PYE W eV
W ) o EABABPFH WRTEES. /
= > = > > > = ;
F 5 K F X 4 & = G A x = % i
) SN uantit
No. Code Name Chinese Description Qr T_Ay Note
1 0220000007 1E 44 45 7= St Label . Helmet Holder 1
2 0220000018 17 2 F0 5 8 Label,Box Assy. Luggage 1
3 0220000014 KR P2 R R Label.Engine 1
4 0422000005 LR PN Label,Box Luggage 1
5 0220000008 G ¥R Label , Tire 1
6 0220000004 Kk ZN Label vAir Duct Caution 1
7 0220000005 T Mark .Drive Caution 1




FIG. 40—4 %R

Label h
HiThE
VR 8/ BRE R 0
5, £SSO GEAR OIL
£BE: 0.11L
HILAHERE : 0.10L f ~
N Xr.
E S
W 2308 —H%E3002BFRES 1 0002BFH—R.
W ZSEFRRS—8TY1000kmEER—R HERFR,
3 - Engine oil-First time cbung(;:dAagtIrl(?urrl\igq 300km,after wards changed
( THEBE \ . Air cloomrp:Irerr::?to—‘tn-bloaned or changed Per 1000km
/ \_ v
1AIER SAE 154 Wiz Z AL
TBE: 090
flhE ey ¢ 075
SHG AR Uh T
>
~ N - _E’_ )
FE R & X 4 X & & Qikls—'— % i
- . I uantit
No. Code Name Chinese Description T T_Ay Note
1 0522000004 5 %¢ il P i Label,Engine Oil 1 1
2 0522000002 PRI TR Maintenanced Banks 1 1
3 0522000005 AL T4t J At Label yEngine Qil 1 1

= 9OA




FIG. 40—5 #RiEIfH & - ik
Mark « Stripe

L ANl

 SIURNEIRRE

E_\..MJA@E IN CHINA

T T I
= = 7 TF L
D [:l J;L\ o
O C_ 00N | - 8 N —]
TRAILINGLINK& Vi
ANTIDIVE SUS. sl l
nl
s} > >} > L e > 'Xé Lk jk)l{ % é‘ o
B2 f 5 S G A X # o *
. . uanti
No. Code Name Chinese Description T f[\____Ay Note
1 0220000017 1o | Az S e TN it The Mark of Enterprise Chinese Fords | | 1
2 0220000016 ol B S A R The Mark of Ilnterprise English Fords | 1
3 0220000020 G104 it TR e The Mark of Enterprise Products 1
4 0220000010 J& kT A Label, Tail Light 1
5 0220000001 B LA 2 5 7 Mark Pivot Arm Cover 1
6 0220000011 f& Hl itk M 2 Stripe Rr. Center Moulding 1
7 0220000002 HIF " A% 1 2 Stripe Front Moulding 1
8 0220000012/13 72 A AR M Stripe Rr. Side Moulding .

— 917




FIG. 40 -6 FRidMis% - Wi %

SN
Q@F = ==l LU

Mark + Stripe — —— = = y ; bl FU r 4,]
olUU 26 [/ 'LJ o
T T TN T
- // o / 2
7 L ASURE w%@
e - /" / - L_ L/\ 3 !
e
( //< — :5 \\C\‘:’ 1 17‘,_7'“*—#:‘1 b r/;,‘;i
(o~ ‘ - 5/ U/J‘/ i) i
\ NN - I /1-
\\i//, - Iy ‘, il
I R }
N— S [MADE IN CHINA |
6 L J
; [j D L_/;\\ Ehﬁ _\\\\ ~ ﬁ] : o
0 Y YAV AN _L ~L T :
TRAILINGLINK& . L P N
ANTIDIVE SUS. i } -
///\ I |
1 '
~ N N 7'# —-E—"— L
Fr 5 i = P ST A £ X 4 K (jfi e
. . uantity
No. Code Name Chinese Deseription T T-A Note
1 0220000017 TR R R The Mark of Enterprise Chinese Fords 1
2 0420000002 1Bl 3 SCF R ks The Mark of Enterprise English-Fords 1
3 0220000020 T AR TR ST The Mark of Enterprise Products 1
4 0220000010 R ATt Label. Tail Light 1
5 0220000001 Al S g s i ok Mark Pivot Arm Cover 1
6 0220000011 Jr Tl i A4 Stripe Rr. Center Moulding 1
7 0220000002 GIEIRE SRS Stripe Front Moulding 1
8 0220000012/13 Lo Ak ARA & Stipe Rr. Side Moulding %1
9 0422000004 Sy r Mark Carrier Luggage 1




FIG. 407 WSEHFE 1 7
Stripe (1) o
/

SUNBIRE xmrznze7

SUINRND T

~ N N 8 _E_L NS
o % £ o+ xgls & % X% % -(jkfz%ﬁa
) W uantit
No. Code Name Chinese Description T T_Ay Note
1 0522000001(1/5) Bi9F o= 22 N5 48 (L) Stripe Front Cover.L. 1
2 0522000003(1/5) e FBMAECD Stripe Body L:side Cover 1
3 0522000006(1/5) Zepuk- 3 LY AQY Stripe Body R. side Cover 11

93




FIG. 40 -8 WETEH %1
Stripe( 1)

N \ \ 7‘}5 =i W
5 ®f & X 4 ¥ X 4 # Qﬂk; s
. . . uantity
No. Code Name Chinese Description T T-A Note
1 0622000001 (1/5) I3 58 76 WG TE (D Stripe Front Cover L. 1
2 0622000002 (1/5) 7e AL CD Stripe Body L. Side Cover 1
3 0622000003(1/5) GG TECD Stripe Body R:Side Cover ]




FIG. 40—9 Witk 2

Stripe( T)

SUNSHINE @umﬁmv IRRADIATES

ROAD OBVIOUS.co0.e

~ S - b z v = Y
F g X = S ST AN X 4 Q%kg id
ol LN uantit
No. Code Name Chinese Description T T Ay Note
1 0522000001 (2/5) Hi 3 o 20 MG A6 (2) Stripe IFront Cover L. 1
2 0522000007(2/5) B4 2= 45 M AE (2) Stripe Front Cover'R. 1
3 0522000003(2/5) 221 NG TEC2) Stripe Body L. Side Cover 1
4 0522000006(2/5) i wnke 2 Stripe Body R. Side Cover 1




FIG. 40—10 Wilb /& 2
Stripe( T)

ROAD OBVIOUS.cwene

g # £ B X 4 % X & &% O S S
No. Code Name Chinese Description C;Fua%liliy Note

1 0622000001 (2/5) HIl 9" 25 20 5 46(2) Stripe Front Cover L. 1

2 0622000004 (2/5) BT &4 W A (2) Stripe Front Cover R: 1

3 0622000002(2/5) Ze i w1 (2) Stripe Body L. Side Cover 1

4 0622000003(2/5) AL (2) Stripe Body R. Side Cover 1

- 96 -




FIG.40—11 Wit HE 3

] Ed
Stripe (1)
P -
; N
> L
4 5 \\M@ ’
: IS
& NG Vs
Y RUD AN DT ADZAIRIHITY )
) R . ‘\ / . .. J S B
2= £ =) S L i : % 4 W =
¥ 5 <5 P X% *OX 4 W cf = | % e
. ! ; uantit
No. Code Name Chinese Description T T_Ay Note
1 0522000001 (3/5) Hif 4 &t 242 WAk (3) Stripe Front Cover L. 1
2 0522000007(3/5) B3 5 A G A (3) Stripe Front Cover R. 1
3 0522000006(3/5) HB NG (3 Stripe Body R. side Cover 1
4 0522000003 (3/5) AN EMTE(3) Stripe Body L. side Cover 1




FIG. 40--12

Witk 7% 3
Stripe( )

] 7
1 N >
(Y - At
. ”“‘.‘v))‘\w\‘,/,r\f' 4 . & ///LL///; p
A N \%@\@ ~
, N
AT SRR o 4:\:/?
\ f R S " ~.
| D)
~ ) Sy > = W
5 £ ® £ X 4 % X 4 é‘k | % &
) . uantit
No. Code Name Chinese Description el Note
1 0622000004 (3/5) B =45 WETEC3) Stripe Front Cover R. 1
2 0622000001 (3/5) AT 47 25 25 WHAE (3) Stripe Front Cover I 1
3 0622000003(3/5) repuk ¥ AE)) Stripe Body R. side Cover 1
4 0622000002 (3/5) e FHWTE () Stripe Body L. side-Cover 1




FIG.40—13 WEiEH & 4
Stripe (N )

w) //

g

3y %%,

N \ \ ) p= .y
8 w5 vX 4 H £ X % B ¥ 3 E
. | | uantit
No. Code Name Chinese Description N Note
1 0522000003(4/5) R 4P 36 240 W AE (1) Stripe Front Cover I..
[N (4) /Stripe Body L. Side Cover 2
2 0522000006 (4/5) VRl PIACY) Stripe Body R. Side Cover 1

*99 J—




FIG. 40—14 WEIEFE 4
Stripe( V)

5 K £ S G ® OX 4 & % £ s
No. Code Name Chinese Description %ua?,t_liy Note
1 0622000001 (4/5) HIT 3P 35 A0 NG 1E.¢4) Stripe Front Cover L.
/T BT /Stripe Body L.. Side*Cover 2
2 0622000003(4/5) Zpuk- 3 ACY) Stripe Body R. Side Cover 1

- 100 —




FIG.40—15 WE{EHE S

Stripe( V)

- \ \ 3 = N
B g % & X 4 ¥ X 4 % Qﬁkfz%&
) R uantit
No. Code Name Chinese Description T T_Ay Note
1 0522000003(5/5) B 37 5% A0 G2 (5) Stripe Front Cover L.
/I 5H FE NG AE /Stripe Body L. Side Cover 2
2 0522000006 (5/5) i 22 NE L (5) Stripe Body R. Side Cover 1

- 101 —




FIG.

40—16 WEIEHE 5
Stripe( V)

. . . , * 2 o
5 (I X £ 3> E o ¥ v id
. o uantit
No. Code Name Chinese Description T T_Ay Note
1 0622000001 (5/5) THF 47" 26 Z2 0 16 () Stripe Front Cover L.
Yrsb il F(a /Stripe Body L. Side Cover 2
2 0622000003 (5/5) B HEENGTE (5) Stripe Body R. Side Cover 1

- 102 -




FIG.41 W # T H
Chauffeur’s Tools

T e 7
L

F 5 % X 4 £ X 4o # ho® | & ox
No. Code Name Chinese Description Qrua]{xiliy Note

1 T R4 Tool’s Bag 1 1

2 FOHF 10X 12mm (ZEAK) Open Spanner10X 12mm 1 1

3 FORFE 14 X1 7mm (ZEX) Open Spanner14X 17mm 1 1

4 KR F Spark Plug Spanner 1 1

5 HEWLT] Combined Screwdriver 1 1

6 W4 T Hand Of Screwdriver 1 1

7 MZETH Tool Set 1 1

8

9

10

- 103 —




FIG.40—16 WE{EHE S
Stripe( V)

g N N 3 p= o
5 ®* & I G A J x4 Cf&fﬁ s
. v uantit
No. Code Name Chinese Description T T_Ay Note
1 0622000001 (5/5) [HF Akt iR AGD) Stripe Front Cover L.
JZE TN EWE G /Stripe Body L. Side Cover 2
2 0622000003 (5/5) A7 IENGTE (5) Stripe Body R. Side Cover 1

- 102






